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LTC	Docs	

ER	Docs	



YOU	-	THE	LTC	DOCTOR	









“Cipro-deficiency”	dipsPck	



AsymptomaPc	bacteriuria	

•  Very	common	in	the	older	paPent	
•  InsPtuPonalized	residents	more	than	
community	dwellers	

•  Abnormal	urine	does	not	always	indicate	UTI	
as	the	cause	of	their	symptom(s)	





Who	should	be	treated?	

•  Who	should	NOT	be	treated?	
– DiabePc	persons	
– Elderly	individuals	
– PaPents	with	indwelling	catheters	



Choosing	Wisely	Canada	

Pathway	for	Asymptoma,c	bacteriuria	



What	is	NOT	an	UTI	

•  These	elements	on	their	own	are	NOT	diagnosPc	
of	UTI:	
– Worsening	funcPonal	status	
– Worsening	mental	status	(increased	confusion,	
delirium,	agitaPon)	

–  Cloudy	urine	
–  Smelly	urine	
–  Change	in	urine	color	
–  Falls	
– DehydraPon	



Treatment	of	Uncomplicated	UTI	

•  Uncomplicated	UTI	
– Beta-lactam	anPbioPcs	

•  Amoxicillin	500mg	Pd	for	3-7	days	
•  Amoxicillin,	Amoxicillin-clavulanate	500mg	bid	for	3-7	
days	

– Nitrofurantoin	(but	avoid	is	CrCl	<	35)	100mg	bid	
for	5-7	days	

– Trimethoprim-sulfamethoxazole	(TMP-SMX)	DS	
bid	for	3	days	

– Fosfomycin	3g	po	od	x	1	single	dose	



Treatment	of	Uncomplicated	UTI	

•  Uncomplicated	UTI	
– Cephalexine	500mg	Pd	for	5-7	days	
– Cefadroxil	1g	once	daily	for	5-7	days	
– Cefuroxime	5-7	days	
– Cefaclor	500mg	Pd	for	5-7	days	
– Cefixime	400mg	od	or	200mg	bid	x	1	day	



Treatment	of	Complicated	UTI	

•  Complicated	UTI	
– TMP-SMX	DS	1	tab	bid	for	7-14	days	
– Amoxicillin-clavulanate	875mg	bid	for	10-14	days	
– Fluoroquinolones	

•  Ciprofloxacin	500mg	bid	for	7	days	
•  Levofloxacin	750mg	po	once	daily	for	5	days	
•  Moxifloxacin	400mg	po	once	daily	for	5	days	



Treatment	of	uncomplicated	
PyelonephriPs	

•  Uncomplicated	pyelonephriPs	
– TMP-SMX	DS	1	tab	bid	for	14	days	
– Amoxicillin-clavulanate	875mg	bid	for	10-14	days	
– Fluoroquinolones	

•  Ciprofloxacin	500mg	bid	for	7	days	



TMP-SMX	CAN	PRODUCE	
HYPERKALEMIA	IN	PATIENTS	WITH	
DECREASED	KIDNEY	FUNCTION	
WHO	ARE	RECEIVING	ACEI	OR	ARB	



TMP-SMX	WITH	ORAL	
SULFONYLUREA	WILL	PRODUCE	
PROFOUND	HYPOGLYCEMIA	



FLUOROQUINOLONES	WITH	ORAL	
SULFONYLUREA	WILL	PRODUCE	
PROFOUND	HYPOGLYCEMIA	



Fluoroquinolones 
contain Floride as a 
central part of the 
drug. 
 
Floride are able to 
penetrate into very 
sensitive tissues, 
including the brain 
(potent neurotoxin) 



Tendinopathy (tendon 
rupture, tendonitis, etc) ‒ 
balckbox warning in 2008 

Up to 73% of patients 

Permanent peripheral 
nerve damage (neuropathy 
and CNS) ‒ Blackbox 
warning in 2013 

Up to 91% of patients 

Flouroquinolones	



1. Acute psychosis 
2. Schizophrenia 
3. Hallucinations 

(Visual, auditory) 
4. Fearfulness 

1. Dizziness 
2. Headaches 
3. Confusion 
4. Convulsions 
5. Tremors 
6. Neurologic disorders 



IN	MAY	2016,	FDA	RECOMMENDS	
AVOIDANCE	OF	FLUOROQUINOLONES	
FOR	UNCOMPLICATED	INFECTIONS	

		
	

ACUTE	EXACERBATION	OF	CHRONIC	BRONCHITIS	
	

URINARY	TRACT	INFECTIONS	
	

ACUTE	BACTERIAL	SINUSITIS	













YOU	–	THE	ER	DOCTOR	









G-tube	re-inserPon	

•  Emergency	and	urgency	of	the	inserPon?	
•  What	medicaPons	can	be	held	unPl	a	new	G-
tube	is	re-inserted?	

•  What	medicaPons	need	to	be	given	
immediately?	

•  What	alternaPves	can	be	given	from	the	e-
box?	



AlternaPves	

•  SubsPtute	medicaPons	
•  Hold	medicaPons	
•  Hypodermoclysis	
•  Send	resident	the	next	day	early	in	the	day	
(07:00	or	08:00am)	

•  CollaboraPon	with	hospital	(and	service)	for	
coordinated	protocol	







Other	missing	informaPon	

•  Transfer	to	hospital	without	noPfying	the	
family/POA	

•  No	clear	indicaPon	who	the	SDM	is	
•  No	documentaPon	of	examinaPon	
– The	sending	RN	is	ojen	off	shij	and	gone	home.	
Vital	signs	from	a	month	ago	

•  Poor	documentaPon	of	baseline	funcPon	
•  Advanced	direcPves	not	up-to-date	





DefiniPon	

•  Hypertensive	Emergency	(HE)	
– Sudden	elevaPon	in	systolic	BP	and/or	Diastolic	BP	
that	is	associated	with	acute	end-organ	damage	
•  Cardiovascular	
•  Cerebrovascular	
•  Renal	

•  Hypertensive	urgency	(HU)	
– Sudden	elevaPon	in	systolic	BP	and/or	Diastolic	BP	
that	is	NOT	associated	with	acute	end-organ	
damage	

Seminars	in	Dialysis	vol	19,	No	6,	2006:	
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Hypertensive	Emergencies	

of hypertension (compared with the previous four stages
in JNC VI), but a new category called prehypertension
was added (13). Addition of this category was deemed
important to recognize that progression from this cate-
gory to hypertension is often encountered, which subse-
quently puts patients at increased risk for the various
complications associatedwith chronic hypertension.

As mentioned previously, hypertension is an extre-
mely common medical problem in the United States
with an ever-increasing incidence given increasing
obesity rates and the metabolic syndrome affecting the
nation (14–16). A striking increase in hypertension in
young adults and children because of obesity and sed-
entary lifestyles is also occurring (17,18). Most of these
patients have essential hypertension; however, only
68.9% were reported to be aware of their blood pres-
sure problem, only 58.4% were under pharmacologic
treatment, and adequate blood pressure control was
achieved in only 30–50% of patients depending on the
population studied (2,19–25). Interestingly, even with
these poor statistics on blood pressure recognition,
treatment, and control, only 1% of these patients will
develop a true hypertensive emergency (26,27). As
would be expected, most patients who present with
hypertensive emergency have previously received a
diagnosis of hypertension with many of them having
inadequate blood pressure control on oral therapy. Of
note, because of many factors including access to
healthcare, economic demographics, and age and eth-
nic responses to various medications, the elderly and
African Americans are at higher risk of developing a
hypertensive emergency (11,28–30).

Pathophysiology

The pathophysiology of hypertensive emergency is
multifactorial and includes such factors as mechanical
stress and injury, endothelial damage, renin–angiotensin
system activation, and oxidative stress. The initial insult
is often difficult to ascertain, but abrupt release of

humoral vasoconstrictors increase systemic vascular
resistance (31,32). The subsequent increase in blood
pressure generates mechanical stress and endothelial
injury leading to increased permeability, activation of
the coagulation cascade and platelets, and deposition of
fibrin. This process results in ischemia and the release
of additional vaso-active mediators generating a vicious
cycle of ongoing injury. The renin–angiotensin system is
often activated leading to further vasoconstriction and
the production of proinflammatory cytokines such as
IL-6 (33,34). Furthermore, NADPH oxidase activity is
increased and generates reactive oxygen species (35).
These collective mechanisms can culminate in end organ
hypoperfusion, ischemia, and dysfunction that manifest
as hypertensive emergency.

Initial Diagnostic Evaluation

Patients with hypertensive emergency usually present
for evaluation as a result of a new symptom complex
related to their elevated blood pressure. Patient triage
and physician evaluation should proceed expeditiously
to prevent ongoing end organ damage. A focused med-
ical history that includes the use of any prescribed or
over-the-counter medications should be obtained. If
the patient is known to have hypertension, their hyper-
tensive history, previous control, current antihyperten-
sive medications with dosing, compliance, and time
from last dose are important facts to know as subse-
quent treatment decisions are made. Inquiry into use
of recreational drugs (amphetamines, cocaine, and
phencyclidine) or monoamine oxidase inhibitors
should be made. Confirmation of the blood pressure
should be obtained in both arms by a physician using
a blood pressure cuff of appropriate size. The appro-
priate size cuff is particularly important as the use of a
cuff too small for the arm size has been shown to arti-
ficially elevate blood pressure readings in obese
patients (36,37). As mentioned previously, it is import-
ant to note that the rate of blood pressure elevation
may be more important than the absolute value (38–
41). Patients with long-standing hypertension may
tolerate SBP > 200 mmHg or DBP > 150 mmHg
without developing clinical signs or symptoms of end
organ damage; however, in postoperative or pregnancy
patients a much lower but more rapidly progressive
increase in blood pressure may result in end organ
damage.

The physical examination should attempt to identify
evidence of end organ damage by assessing pulses in all
extremities, auscultating the lungs for evidence of pul-
monary edema, the heart for murmurs or gallops, the
renal arteries for bruits, and performing a focused neur-
ologic and fundoscopic examination. Headache and
altered levels of consciousness are the usual manifesta-
tions of hypertensive encephalopathy (38,42). Focal
neurological findings, especially lateralizing signs, are
uncommon in hypertensive encephalopathy, being more
suggestive of a cerebrovascular accident. Subarachnoid
hemorrhage should be considered in patients with a
sudden onset of a severe headache. The ocular examina-
tion may show evidence of advanced retinopathy with

TABLE 1. Hypertensive emergencies

Hypertensive encephalopathy
Acute aortic dissection
Acute myocardial infarction
Acute coronary syndrome
Pulmonary edema with respiratory failure
Severe pre-eclampsia, HELLP syndrome, eclampsia
Acute renal failure
Microangiopathic hemolytic anemia

HELLP, Hemolysis, elevated liver enzymes, low platelets.

TABLE 2. Joint National Committee on Prevention, Detection,
Evaluation, and Treatment of High Blood Pressure categorization

of blood pressure (JNC VII) (1,12)

Blood Pressure Class Systolic BP (mmHg) Diastolic BP (mmHg)

Normal <120 <80
Prehypertension 121–139 80–89
Stage I 140–159 90–99
Stage II >160 >100
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Management	principles	

•  Hypertensive	urgency	can	be	treated	in	an	
outpaPent	senng	with	oral	medicaPons	over	
24-48	hours	

•  MedicaPons	could	be	
– Beta-blockers	
– DiurePcs	
– ACEI	
– ARB	
– CCB	



How	quickly	do	they	need	treatment?	

•  1967	Veterans	Affairs	CooperaPve	Trial	
– Benefits	demonstrated	over	months-years,	not	
hours	

– The	Pme	to	the	first	adverse	event	in	the	placebo	
arm	was	2	months	

JAMA.	1967;	202(11):	1028-1034	



HospitalizaPon	

•  Total	of	426	paPents	were	referred	to	the	
hospital	
–  100	(0.17%)	were	admiVed	

•  At	7	days:	
–  Primary	outcomes	(composite	MI,	stroke,	TIA)	were	reached	

»  0.1%	in	the	discharged	home	pts	
»  0.5%	in	the	hospital	pts	

–  In	those	with	SBP	>	220	
•  At	7	days:	

–  Primary	outcomes	were	reached		
»  0.2%	in	the	discharged	home	pts		
»  0%	in	the	hospital	pts	



What	should	we	do?	

•  ACC/AHA	2017	
– “There	is	no	indicaPon	for	referral	to	the	ED,	
immediate	reducPon	in	BP	in	the	ED,	or	
hospitalizaPon	for	pts	with	hypertensive	urgency”	



YOU	–	THE	LTC	DOCTOR	









EHR	and	digital	discharge	summary	

•  Legible	handwrinng	
•  EPIC	
•  Meditech	
•  Lab	reports	
•  Imaging	reports	



POSSIBLE	SOLUTIONS	





For	ER	docs	
•  Use	Frailty	tool	consistently	
•  Understand	what	type	of	facility	the	paPent	is	
coming	from	

•  Consider	the	family	support	system	(who	are	the	
SDM?)	

•  Understand	the	levels	of	care	and	the	guidance	it	
provides	

•  Refer	to	BEERS/STOP	medicaPon	list	before	
prescribing	medicaPons	to	elderly	paPents	with	
frailty	



For	ER	docs	

•  Write	legibly	
•  Provide	discharge	labs,	imaging,	and	summary	
notes	

•  Provide	less	nebulous	specialty	follow-ups	(or	
provide	name	of	specialist	and	clinic	number	if	
possible)	





For	LTC	docs	

•  For	hospital	intervenPons,	figure	out	an	ideal	
Pme	for	such	intervenPons	(unless	it	is	an	
emergency)	

•  Discuss	case	with	on-call	MD	and	find	
alternaPve	soluPons	other	than	“sending	to	
the	ER”	



For	LTC	docs	

•  Notes	from	RN/MD	of	the	last	few	days	(see	
progression	of	condiPon)	
– Notes	from	PCC?	

•  A	direct	phone	(with	extension)	to	reach	the	
RN	of	the	unit	

•  Phone	number	to	reach	the	on-call	physician	
•  Call	the	ER	and	speak	to	the	ER	doctor	



For	LTC	docs	

•  PaPents	with	Acute	high	Blood	Pressure	
without	end-organ	damage	do	not	need	
hospitalizaPon	



For	LTC	and	ER	doctors	



For	LTC	and	ER	doctors	









THANK	YOU	


